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Test Report

Dimensioz and Mass of Cast Iron Drair Pipes, Fitting and Their Jo
[BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)|
Castco LRN : 21043
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To st R :port

Dimension and Mass of Cast Irc 1 Dr.in " ipr ,, Fitt. 1g 4 1d Their Joints
{BS 437 : 2008 Anuex . 2to s (C) used3. .44
Date of issue : 06 May 2021

Page 1 of 2 page(s) Castco LRN : 210430-2533-001 DIM

Details as sunplied by customer

Custemer : Cheung Hing Foundry (HK) Limited

Address.: 299 Pak Sha Tsuzn, Kung Um Road, Y 1en I ng, Hong Kong
Job title : -

Sample description : [N75 Socke: with Flexibie
Manufacturer : Cheung Hing Foundry (HK) Limite 1
Brand name : CHF -

Nominal bore: 75 mm

Nominal Length: --

Nominal Mass: 5.5 kg

Type of joint: Flexible joint
Laboratory test result

Date sample received : 30 April v

Dij Check

Customer's ref. no. : --

Contract no. : -

iar

Date of test : 04 14ay 2021

]

AN

Specimen no. :210430-2533-001

Disissiisions I BS . auiremen. Product requirement ficm code Miidiifed s valis
A from ti, 're - no. KAD075 |
B = 150 mm 152 mm
H - 7 mm 6.92 mm
J 73 mm 75 mm
X 80 mm 80 mm
X1 113 mm 14 mm
Mass I 5.5( ).8) kg 55kg S5.kg
= ' |
[
ey —S ]
— N,

=\

1. 1<t result re_~tes only to the specimen tested.

Form No. PIPE DIM437_2008 T1 dé 31072010

4 JE 7 33 Y
#4730 LR F 7
F o R B ox & 8 29
:2£07 8333 Fax: 2597 83

Hyu

Date of issue : 06 May 2021
Page 1 of 1 page

Details n< supplied by clien.

C stomer : Cheung Hing Foundry (1.7 Limitec

Jo' title: —-
Samp. descr’ tion : JN75 Sock." with <lexible Joint
Bi.dname: cr F-§

Manufacture - Cheung . "ing Foundry (HK) Limited

#h & X R
CAS(CO TES1."

(+ house method b. - on BS 437 : 2008 Clause 1)

Addr 55 : 299 F. % Sh. Tswen, Kung Um Road, Yuen Long, Hong Kong

2. Comp.. "nce chec . against BS 437 : 2008, Annex A2 to A9, Clause 4.3 ¢. 1.4 was n. * possible as this pipc
could not bx ‘o ad in the standard (effect of measurement uncertainty hasno. *=en takei. “to account).

2 Sample Submitted by : Asia Development (HK) Limited

+. Cc . try of Origin : China

S

WONG KA MAN

Schior Manager

FRA d
CENTRE LIMITED )

22
~

Test Certificate

astatic 1¢ * on Cast Iron Pipe
ties as listed in the HOKZAS directory of accredited laboratories
riginal Copy or the lahtyatory's certified true copy is vali

DI

Casteo Li N: 2104.9-2533-001 HYD

Customer's ref. no. : -

astno.: —

Laboratory Test Resut

Date received : 30 April 2021

Date of “ st: 04 N ay 2021

‘ |;pecimcn 0.

I Sustain period
|

_| o 211 130-2533-001
Actual in. nal hydrostatic pressure apply (Ba.j! /) 35 H D
I ‘sec) 30 ~ | | e
Test "esult , Passed

Rer arks :

3. Country of Origin : China

SIT KWAN NING

Senior Supervisor

Checked by:

Form No. PIPE HYD In-house_T 44 0310612020 06

I I I >

1. Test results relate only to the s, ~cimen tes. 4 (effect of nea areme 1t uncertainty has not been takeri into account).
| 2. Sample Submitted by : Asia Develoy. »ent (HK, ~ imited.

B730 %t ¥ .2 | # + 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong
# 29A 3t - 29A, On Chuen Street,
1 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websiterwww castcorconmiik

)

<
Certified by: _ >N . W2

End of Report WONG XA MAN

Senior Manager

3

> Hona Keora

Wog:
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CASTCO TESTING CENTRE LIMITED

CArSTA2 TESTING CENTRE LIMITED ns
& & W 5% #7333% | 33, O Kui Street, Faniig; Hong~ Kony. Tel : 2597 8333 &3 & #733% 33, On Kui Street, Fanlng, “ong Kong. : 2597 8333
&0 5% 2 #729A% | 294, Tn Chuen Street, Faniing, Hong Kong Fax: 2597 8399 F &b %4 #129A%  29A.On Chuen Street, Faniin , Hone iy .1 2597 8399 HIAS o5
E-mail: info@castco com.hk, \Website: www.castco.com.hk E-mail: info@cistco.com.hk \WESSITET WWWICESTCU.TGi-hk S e
T st R :port
Test Report Metallic Materials (Steel - & ‘ruci 'r7 ) - rinell Hai dness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test {(BS EN.ISO (506: Part 1 1999)
(BS EN I$0 6506 Part 1: 1999)
Date of issue : 06 May 20Zi
Date of issue : 06 May 2021 Page 2 of 2 pages = Castco LRN : 210430-2533-001 BH
Page 1 of 2 pagcs Castco LRN : 2] Test resulis:
Details as supplied by customer: S £
Iidentan Indentation « iame :r I < Correspending
Customer : Cheung ing Foundry (HE) Limited Customer's ref. ny i e:: 1o (2 diveeti 0o a '“lf:““'“)me"""s hardness value Results
z (mi |
Address : 299 Pak Sha Tsuer, Kung Um Road, Yuen Long, Hong Kong Contract no. : — (mm) M L B~ (HB)
. 1 4.41 437 ) 188 Passed
Job title : -- 2 4.39 4.4 240 187 Passed
Test piece descripticn : DN75 Socket with Flexible Joint 3 4.39 | 4.38 ! 439 188 Passed
Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4 y
Test piece no.: 1 — =
Test results: v
Date received : 30 soril 2021 Date-of test |04 iay 2021 \L
Test specimen thickiess : 10.14 mm Test temperzture : 27 °C I
} — "
Sketch of Test loca [ |
T
7 !
|
A SR : =
1 2 3 c I \t
O S O T . :
—
L ] ™~

Testi. ~ Techni, "« : Brinell hardness
' Hardness scale : HBW
“nrce/diameter ratio : 30
Lr ud symbol : Newton
".old time : 128
Calibration with reference block prior to testing : *
. Surface finish : clea; smocth

l_ —Renar .o 1 “est: sults relate onhetothe siegiman tesied (eftsric _meac “megt ur ce. inty has not been taken into account).

I

Form No. NDT(ST) BH_MTL_T | d4 06/ 1/20); 6 1§ —)7 ,1;3 ‘};t %} :‘ /L: -A- FE ,2\‘\ EJ ‘“ |

e ST ST 7 CAST LAS'.CO TES "™NG CF".TRE LIMITED 4 N .
N IS

# 38 8 r,,w; RO WM,

ERCIE N

M #733% 33, On Kui <'-eet, Fanling,Hona -Kang Tol+2557 8333

i i 92 2 Bi29A%E 20 O AMweirsy 3, Fanling, Hong Kong Fax: 2597 8399 L
- 4 ! e VA4S 032
E-maiiimo@castco.com.hk  Web.™* @ ww “castco.cc .hk v W(_:NG KAMAN
Tes: Report
HKAS has aceredited this Idboratory (Reg. No. HOKLAS 032 . 5 o 3 ties as listed in the HOKY'AS directory of aceredited laboratories.
II:\N\:::\'nIu hal ot bo .‘v,u »llv::;:;c\‘uy; in full Githout writ vieta..”~ Materials - 2" >n< le Test of Metallic Mater als iginal copy or the labystory's certified true copy is valid

(BS EN 10002-1 : 2001)

Date of issue : 06 May 202"

Page 1 of 1 page Castco | N : 2. 7430-2533-001 TEN
B I I Details as supplied by cus ‘omer B I I

— Customer : Cheung Hing Founc v (HK) Lir ited Customer's Ref. No. : -
Addres . 299 re. Sha Tsuen, Kuny, *'m Road, Yuen Long dong Kong

Cor iactNo. : - Job Tiu.

C .gin of .cel : - Supplier : -

grade . form of stee pro . — Location in works : -~

No. *. Type of speci ien supplied : 1 no. ."N75 Socket with Flexible Joint
Accq, *ance stande 4 :BS 57 :20.° Clause 4. Table 4 Nomina' nickness: 11.41. m

L. horatory . st Res it
Date Rev ived : 30,_ril 2021 Date Tested : 04 N 1y 20. 1
Tensile Test

Type Org. X-sect | Org. Gauge |  Yield TcnsT *osition
Specimen | Grade & Width Thickness Area Length Strength | Strength | ._..gation of Remark
Identity Prepa (mm ) (mm) (mm®) (mm) (MPa) | (. 7a) (%) Fracture
Iy ,
| Zt0430- 5
2735001 - - 8.19 11.41 93.45 - - | 190 - Valid -
‘ ¢ - __J_ — -
Re ks :
1. Legen. = : A - Propoitienal : B-Non- portional ; M-} .chined; N - Unmachined ;
+ This measurement is ‘invalid' w' ich retu < to the position o1 wwwture on'
2. Test re vits rele ¢ only to the specimen tested.
| 3. Test results « mply with BS 437 : 2008 Clause 4.5 Table 4 (. ™ct of meas. “ment uncertainty « oeen taken into account), e ——

4. "ample Submitted by : Asia Development (HK) Limited.
5. Cu 'ntry of Origin : China

. Brar { namfic CHE #
% Man facturer : Cheusg Hing Feundry (H' .) Limitew.

Checked by : /ﬂﬁ“ Aoproved € .nafory : e \\\ a \JJ s ’Vk,,
=

SIT KWAN NING End of Report
Senior Supervisor WONG KA MAN
Form No, ST BSEN 10002-1_2001 T2 dd 12/05/2017 06 Senior Ma iager
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in lim HOKLAS.

lpboratories.
lid.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copya
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CA3TCO TESTING CENTRE LIMITED

| CASTCO-
Test Report

Yimiension and Mass of Cast I-on Drain Pipes, Fitting and Their J¢
[BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)|

SR #7338 35,
&4 8 % 2 #729A%  29A_On Chuen Street, Fanin , Hone i
E-mail: info@ciistco.comhk  \Website: WWW.Casteo.com ik

T< 't Runort

On Kui Street, Farling, '.ong Kong. '

R S
cAeTA” TESTING CENTRE LIMITED

' 2597 8333
F7 .1 2597 8399

HeE
RS

HOQLAS 032

TEST

Dimension and Mass of CastTro. Dru'a " ipe , Fitti g a d Their Joints

iBS 437 : 2008 Anrex s % to A> (Cl ase 4.3 ¢ 4.4)

Page 2 of 2 pages) Castco LRN : DP02
Date of issue : 13 Hevember 2026
Appendix Page 1A of 2 page(s) — Castco LRN : DP0200910-056 DIM
Letails as supplied
Cusiomer : Cheung Hing Foundry (HK) Limited Customer's ref. no. : —
Address:.299 Pak Sha Tsuen, Kung Um Road, Y ien L ng, Hong Kong
x 1 Job title : - Contzact no. : --
\ N Sample description : DN160 Sock<t with Flexible Toint
Manufacturer : Cheung Hing Foundry (HK) Limite.
x Brand name : CHF - %
Nominal bore: 100 mm
Nominal Length: -~
Nominal Mass: 7 kg
,;ﬂ B:‘; Type of joint: Flexible joint
) Laboratory test result
1€/ Date sample received : 10 Septe ab. 2020 Date of test : 21 S¢ptember 2020
I <7 Dimensions Check
Specimen no. : DP0200910-056
- Eﬁ
/ 1 U . " I BS 1o mirement Product requirement from code
y Dimensions Measured mean value
E] s wTRE G ) [ra— 3 from fige = - no._-- s
2 - LTI = T e 2
; 2.’ J B [ - 165 mm 165 mm
.___.._? -— BS4v37 H Y & A 75 mm 82 mm
1 T 14 mm 14.27 mm
r{:ﬂ 5 X - 102 mm | 101 mm
ﬁ"ﬂ X1 - 140 (1) mm | 179 mm
; 'A’»; s . tass 7(-115) kg 7.0kg [ 76.9
< % = —
e | |
K N ——2 N — N\
P .~
Remarks : 1. Te. result rew. »s only to the specimen tested.
2. Testres. s of the sample comply with the requirement of BS437 : 2008, ; ~nex A2 . A9, Clause 4.3 & 4.,
(effect of me. *+ ement uncertainty has not been taken into account).
3 Samples Submitted by : Asia Development (HK) Limited
+ Ce 4 ry of Origin : China
page o= of 1e previous test i« “ort of Castco LKN :
T AN |
[ )
& Wil EANLL N, = = )
o &K B TR L i Sl wih)
CAS'.CO TES 'NG CF’.TRE LIMITED | -
PN [ WONG KA MAN

S5 % B8 33 ARG
i 92 1% 1430 3% 4 % b
B OB K A # 29
Tel: 2697 8333 Fax: 2597 839

Date of issue : 09 Nove 1ber 020
Page 1A of 1 page

Details = supplied by clien.
C stomer : Cheung "ling Foundry (1. T imited

Jo' title: --

Bro dname: ¢ F-§

(+. house method b. . on BS 437 : 2008 Clause 1)

Addr 55 : 299 F.'< Sh. Tsmen, Kung Um Road, Yuen Long, Hong Kong

Samp. descr’ jtion : JN100 Soc..** wit" Flexible Joint

Manufacture * Cheung ."ng Foundry (HK) Limited

Test Certificate

Senior Manager

Hyu. ~static Te. * on Cast Iron Pipe

tics as listed in the HOKLAS directory of accredited laboratories.
iginal-copy or the labt/atory's certified true copy is valid

Castco Li N: DP0."0910-056 HYD

Customer’s ref. no. : -

O ot no.: -

Laboratory Test Result

Date received : 10 September 2020

Date of * st:21 Se stember 2020

‘ [;pecimcn 0.

I Sustain period
I

Test -esuit

_| D1 1200910-056
Actual in.. mal hydrostatic pressure apply (Bh.:! /] 35 1
i ‘sec)| 30
| Passed

#
#

P %
Tel: 2597 8333 Fax

Re'.ark: 1. Test results relate only to the s, ~cimen tes. 4 (effect of mea urems 1t uncertainty has not been takex into account).
| 2. Samples Submitted by : Asia Develc, ment (HK, " imitea
3. Country of Origin : China
4. This page no. 1A of test report supersedes page . ~ 1 of the = .vious test report of Castco LRN
DP0200910-056 HYD issued on 21 October 2020.

5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : it ckanged due to typgraph cal error.

Checked by: /Aw Certified by: \qw 1/l \
: End of Report :

4| 2 6 4 . 6/F, Techno Centre, 33, On Kuj Street, Fanling, Hong Kong
E#7 % .2 1 4« 1/F, Sun Ling Plaza, 30, On Kui'3ireet, Fanling, Hong Kong
2 # 29A 3 + 29A, On Chuen Street,

2597 8399 E-mail: info@castco.com.hk

WONG KA MAN

Senior Manager

Fairl
Webgit

Hong Kang

il

g

L
O

DI
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E-mail: info@castco.com hk

Date of issue : 05 December 2020
Page 1A of 2 pages

AP AR NG
CASTCO TESTING CENTRE LIMITED

0 &

33, Op~Kui Street, Faniing; Hong - Kong.
29A, Tn Chuen Street, Faning, Hong Kong.
Websita: www.castco.com.hg

Tel : 2597 8333 & %< #733% 33, On Kui Street, Fanling, 'ong Kong.
Fax: 2597 8399 F A ML L #729A%  25A_On Chuen Street, Fanin, Hone iy
E-mail: info@cégstco.com.hk \iebsite: WWW.Eastco.cor ik

T: st R :port

Test Report

Date of issue : 05 Drecernber 2025
Page 2A of 2 pages

A BB E AR SE
C*°7~2 TESTING CENTRE LIMITED

' : 2597 8333
7 .1 2597 8399

HE
RS

TEST

3 3 8 < Metallic Materials (Steel - S ‘rucy *r7 ) - rinell Hai dness Test
Metallic Materials (Steel - Structural) - Brinell Hardness Test (BS EN.iSO L “06: Part 1+ 1999)

(BS EN 50 6506: Part 1: 1999)

Castco LRN : DP0200910-056 BH

Details as supplied by customer:
Customer : Cheung ~ing Foundry (hIX) Limited

Address : 299 Pak Sha Tsuer, Kung Um Road, Yuen Long, Hong Kong

Job title : -~

Test piece no.: 1

Test results:
Date received : 10 Szptember 2020

Test specimen thickness : 7.34 mm

Sketch of Test loca ions

Castco LRN : D] Test results: ]
< Indentation ¢ amet- s Corresponding
Tnde: 2 fion m S,
Togentation (2 direct ins) v i '?-’. R hardnes: value Results
Customer’s ref. rf no. o, (n ) HE)
Gitiacinoszes | 419 420 205 Passed
a 422 124 203 Passed
4.16 4.z 209 Passed
Test piece description : DN100 Socket with Flexible Joint |
Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4 |
Datz of test | 25 September 2020 [
Test temperz ture : 28 °C T
1 ”

T sting Tec. nique : Brinell hardness
1. Hardness scale : HBW10/3000

7 Force/diameter ratio : 30
7 nad symbol : Newton
H dtime: 12§

nos

6. Surface finish : clean, smooth
. T results relate only to the sp:

d by : Asia De nt{1I¥) Lim ed.

Form No. NDT(ST) BH_MTL_T1 4 051112018 s

HKAS has aceredited this labgratory (Reg. No. HOLLAS 032) u
“This report shall not be reprdduced except in full, Without writtg

BH

#oh & K BT TR g
CAS’ CO TES /NG CF’.fRE LIMITED 3
NS

8RR #I 33, On Kui < eet, Fanling,Hena #ang Tol+2557 8333
& h 8k 8204 29 .O» Dhuersu. . Fanling, Hong Kong.  Fax: 2597 8399
E-wailio@castco.com.hk  Webs ' . ww. nastco.ce > hk

Tes. Report
witra.l~ Materials - J~n¢ le Test of Metallic Mater als
(BS EN 10002-1 : 2001)
Date of issuc : 05 Decembe 2020

Page 1A of 1 page Casteo L RN : L 20200910-056 TEN

Details as supplied by cu. 'omer

Customer : Cheung Hing Founc  (HK) Li: *ted Customer’s Ref. No. : -
Addr 5 :299 Pak " Tsuen, Kung « ~ Road, Yuen Lon- Hong Kong

Cr utract N= Job Title :
Jrigin /' copper tub ;- Supplier : -
Grad & Form of co' per tube product : - Location in wa='* —
No. « Type of spe .imen ¢ pplied . ~ no. DNI¢ s Socket with Flexible joint

. ~ceptance . v sard : T 3437 : 2008 Clause +.5 Table 4 Nomi al thi mess: ¥ 51 m

Laborai. v Test Re. *lt

Date Received : . " Septembe. 2020 Date Tested : 26 Sep. mber 2. .0

Tensile Test

-alibration with reference block prior to testing : Accept

_ T
!! Type Org. X-sect | Org. Ga» rield Tensne Position
|' Specimen | Grade & Width Thickness Area L igth | < ‘ength | Strength | Elongation of Remark
| Identity Prepar'n (mm ) (mm) (mm®) _mm (Ma) | (MPa (%) Fracture
1 |
IIDPOZUM o - - 8.03 931 74.71 | 19 - Valid -
056 ! |
|
"_ .L___ | | 1
Remarks :
1. egends: A - Proportional ; B =Noen - proportiona. M - Machined ; N - Unmachined ;

+ This measurement is 'invalid' which relates to the p. “tion of fra ‘ure only.

Test “esults ielate only to the specimen testr ..
Z Test esults comply with 53437 2008 C. 4.5 Table ~ ‘>ffzct of measurement unc. tainty 1as not been taken into account).
+. San les Submitted by : Asia Development (HK, " imited.
5. C untry of Origin : China

. Manufacturer : Cheung Hing Foundry (HK) Ltd.

7. This page no. 1A of test report supersedes page no. 1 of the previ. s test report 05 Cas* o LRN : DP0200910-056 TEN

issued on 21 October 2020.
8. Test report for Test piece description is changed due to typographical error.

Checked by : _’m_ Approved Signitory : Oz L\ W "A\
‘A T

Sumioe g End of Report WONG KA MAN
Senior Manager
Form No. ST BSEN 10002-1_2001 T2 &4 12008/2017 6
HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for sp laboratory activities as listed ed laboratories
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy £d

nen iested (effect of .ieasureme. * wicertainty has 1. * b' 2n taken into account).

=

|por 0. asteo LK 12P0220910-056 BH

)
f“ v SN oM,

WONG KA MAN
Senior Manager

ties as listed in the HOKZAS directory of accredited laboratories.
riginal Copy or the labifatory's certified true copy is valid

BH




BhH AR P OHAERNF
CA3TCO TESTING CENTRE LIMITED

Test Report
Jimension and Mass of Cast I -on Drain Pipes, Fitting and Their Jc
[BS 437 : 2008 Anrex A2 to AY (Clause 4.3 & 4.4)]
Castco LRN : DP02)

Page 2 of 2 pages)

Appendix

EHHmAEF A RA
cAeTAo TESTING CENTRE LIMITED

+':2597 8333
2597 8399

u

HeE
RS

HOAS 032
TEST

Ay g #1338
R H29A

: info@cistco.com.hk

3%, On Kui Street, Fanlng,
23A.On Chuen Street, Fanin |
\Website! WWW.CasIco.corm:hl

Tist R port

Dimensior and Mass of Cast Iro » Dr.u ip: s, Fitt 1g a 1d Their Joints
IBS 437.: 2008 Apaex . 2to A (C'used.3 44 |

‘.ong Kong.
Hone

i, Fi

Date of issue : 13 Wovember 2020

Page 1A of 2 page(s) Castco LRN : DP0200910-057 DIM

Details as supplied by customer

Cusiomer : Cheung Hing Foundry (HK) Limited

Address+299 Pak Sha Tsuen, Kung Um Road, ¥ aen I ong, Hong Kenj
Job title : -

Sample description : LN130 Socket with Flexible Joiric

Manufz : Cheung Hing Foundry (HK) Limite '

Brand name : CHF - &
Nominal bore: 150 mm
Nominal Length: --

Nominal Mass: 10 kg
Type of joint: Flexible joint

Customer's ref. no. : --

Coniract no. : --

Laboratory test result

mm

Date sample received : 10 Sept mu.~2 20

Dimensions Check

Date of test : 21 Szptember 2020

: B -
» s::vggw:@ I

(effect of me. - rement uncertainty has not been taken into account).
“. Samples Submitted by : Asia Development (HK) Limited
4. C u. 'ry of Origin : China
l 5.7 nis ¢ ‘ge no.lA of test repor sime:

Form No. PIPE DIM437_2008 T1 dd 3 /07,2019

# 56

[
#h &K R TR |
CAS.CO TES MG CF',TRE LIMITED {

Test Certificate

Sigratory :  _

Specimen no. : DP0200910-057
5 G < 3 BS 1. nirement Product requirement fiom code
F < CHF -‘-@” == Dimensions ! from fige= oz Measured mean value
f BS437 B D & 185 mm 188 mm
] | - 90 mm 90 mm
T 3
/ e - . 14 mm 10.96 mm
t 2 X : 155 mm 153 mm
X1 191 (1) mm .20 mm
. fass 100 1.5) kg 10.0 kg 9.5 g
B - i —
EEE——
_— —_— ——
=
Remarks : 1. Te.' result rew. *=s only to the specimen tested.
2. Testres. s of t . sample comply with the requirement of BS437 : 2008, . ~nex A2 .. A9, Clause 4.3 & 4.°

s page 1iv:-Lof (he previous testii. ~ort of Castco/ L.RN :
S N P =

> \‘ \\zJﬂlVi\

WONG KA MAN

Senior Manager

Hyu. ~static Te. " on Cast Iron Pipe

(1. house method be. . on BS 437 : 2008 Clause 1)

ties as listed in the HOKLAS directory of accredited laboratories
riginal copy or the labofatory's certified true copy is valid.

Date of issue : 09 Nove 1ber . 020

Page 1A of 1 page Castco Lt N: DP0.910-057 HYD

Details ~ ~unplied by clien:

C stomer : Cheung {ing Foundry (r..™ ! imite- Customer’s ref. no. : -
Addr ss :299 Po- Shi Ter=n. Kung Um Road, Yuen Long, Hong Kong
Jo' title: — “otno.: -
Samp.. descr’ stion : JN150 Socw * wit" Flexible Joint

L R

- Cheung . “ng Foundry (HK) Limited

Bra. 1 name

Manufacture.

Laboratory Test Result

Date received : 10 September 2020 Date of * .st : 21 S¢ stember 2020

DI

|;p:cimen o, —| - D1 1200910-057

tua] inw mal hydrostatic pressure apply (Ba.,l /) 335 77 H D
Suslum period ‘sec) 30 S
‘l:es\ resuit l Passed
Reraark: 1. Test results relate only to the s, ~cimen tes. 1 (effect of nez ure_nv 1t uncertainty has not been take:i into account).

2. Samples Submitted by : Asia Develc, ment (HK, ' imitec:

3. Country of Origin : China

4. This page no. 1A of test report supersedes page .. -
DP0200910-057 HYD issued on 21 October 2020.

5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : i ckanged dug to typ>graphical error.

Checked by: % 5 ‘{ \-\\/J'll‘/ll

SIT KWAN NING
; WONG KAMAN

Senior Supervisor
Senier Manager

1 of the = cvious test report of Castco LRN

Certified by: __
End of Report

Form No. PIPE HYD In-house_T dd 031062020

06

#1264 . 6/F, Techno Centre, 33, On Kuj'Street, Fanling, Hong Kong
L1 48 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong
#7 29A ¥t * 29A, On Chuen Street, Fafring: Hnnq Kor‘g
Tel 2597 8333 Fax 2597 8399 E-mail: info@castco.com.hk Website




B h & AR F o HRA G
CA3TCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

§ 80 8 & EWEIN
F 0 HE 28 29A%

E-mail: info@castco.zom hk

33, Or Kui Street, Faniiag, Hong Kong.
29A, Cn Chuen Street, Faning, Hong Kong.
Wabsitz: www.castco.com.hi

Test Report

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN IS0 6506: Part 1: 1999)

Date of issue : 05 L ecember 2020

Page 1A of 2 pazss Castco LRN : D]

Details as supplied 5y customer:

Customer : Cheung 1ing Foundry (HE) Limited Customer's ref. 1)
Address : 299 Pak Sha Tsuer, Kung Um Road, Yuen Long, Hong Kong Contract no. : --
Job title : -~

Test piece descripticn : DN150 Socke: with Flexible Joint

Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 10 Szptember 2020 Datz of test : 25 September 2020

Test specimen thickness : 7.08 mm Test temperzture : 28 °C

Sketch of Test loca ions

(NS

%

Form No. NDT(ST) BH_MTL_T1 34 06/}1/201¢

33, On Kui  "eet,

b0 R 2 B129A4 —2
Coaiiino@castco.com.hk  Webo ' . ww. sastco.

HKAS has aceredited this laboratory (Rig. No. HOKLAS 032) f

This report shall not be repréduced cxcept in full, Without writtg
Date of issue : 05 Decembe 2020
Page 1A of 1 page
B I I Details as supplied by cus smer

Customer : Cheung Hing Founa. * (HK) Li. ‘ted

Cr itract N Job Title : -~
Jrigin  copper tub :

Gra¢ & Form of co per tube product : -

« ~ceptance s. + Jard : T 3 437 : 2008 Clausc +.5 Table 4

£ i
BB HEE

-mail: info@ciistco.com.hk

Date of issue : 0:
Page 2A of 2

hHHEmP AR
CASTA2 TESTING CENTRE LIMITED

co n

B #7333 33, On Kui Street, Farling, ' ong Kong . 112597 8333

29A 3% »
B729A % Z?A Qn Chuen Street, Fanin . Hone .wiiy, Fe .: 2597 8399 HOKLAS 632
\Wensite: WWW.CESICo.Cornk e

T: st R :port
Metallic Materials (Steel - S ‘rucy *r 1) - rinell Hai dness Test
{BS ENiSO ¢ 706: Part 1 1999)
5 December 2020

pages Castco LRN : DP0200910-057 BH

Test results:

Indentation Indentation ¢ amet- N ehtiok means Cotresponding
T (2 direct »ns) i ¥ e hardnes: value Results
no. G (nn) (HE)
el -
1 4.30 43. 194 Passed
2 4.24 120 204 Passed
2 421 42 [ 204 Passed

T sting Teci nique : Brinell hardness

Rer arks

[N

N
gt [N

L

CAS" . CO TES.'NG CF’.TRE LIMITED

Fanling,-Heng _Kong

©r Dhuersuc M, Fanling, Hong Kong.

ce 2 hk

Tes: Report

wietan - Materials - » »n<.le Test of Metallic Mater als
(BS EN 10002-1 : 2001)

-

Hardness scale : HBW10/3000
Force/diameter ratio : 30

3. 7 nad symbol : Newton

4. H dtime: 12§

s .alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth

1.7 .+ results relate only to the spesiinen t2sted (effect of _ieasureme..  'uicertainty has nc* ¥ :n taken into account).
2. San. »les Submitted by : Asia Develnp

X)) Lim ed.

—
A = ort o0 asteo LR 2 1)°0280910-057 BH
R 8] [

Tol+2587 8333

Fax: 2597 8399

\
inm.. ki b( \\-’\ VM)\A!

WONG KA MAN
Scaior Manager

s listed in the HOKEAS directory of accredited laboratories.
sl €opy or the labd/htory's certified true copy is valid

Castco L RN : L %0200910-057 TEN

Addr s : 299 Pak . » Tsuen, Kung - Road, Yuen Lon*, Hong Kong

No. o Type of spe .imen  .pplied : . m0. DN1 ) Socket with Flexible joint

BH

Customer’s Ref. No. : —~

Supplier : -

Location in w~"

Nomi al thic :ness: 7 /6m 1

Laborai.  Test Re. 't
Date Received : . ” Septembe: 1020

Tensile Test

Date Tested : 26 Sept nber 2020

—_ T
!! Type Org. X-sect | Org. Gar . l “ald Tensie Position
|' specimen | Grade & Width | Thickness|  Area L agth ! S.ength | Swength | Elongation|  of Remark
I Identit, Preparn | (mm) (mm) | (mm’) | mm (M.a) | (MPa (%) | Fracture
‘ I
WDP0200. M = 8.34 7.76 64.72 | 152 - Valid -
" -057 J_ 1 ‘
- | — - [EN
i Remarks : —-—— —————
1, . =gends : A - Proportional ; B = Non - proportionas M - Machined ; N - Unmachinad ;
+ This measurement is 'invalid' which relates to the po. “ion of fra. ure only.
- Test esults rclofe only to the specimen test: 4.
I Test esults comply with 5542722008 C.. *.5 Table & ~ffact of measurement unce tainty 'as not been taken into account).
+. San sles Submitted by : Asia Development (HK,, * imited.
5.C untry of Origin : China
. Manufacturer : Cheung Hing Foundry (HK) Ltd.
7. This page no. 1A of test report supersedes page no. 1 of the previc °s test report 02 Cas’ o LRN : DP0200910-057 TEN
issued on 21 October 2020.
8. Test report for Test piece description is changed due to typographical error.
Checked by : - Approved Signitory : %Z \\ A/ "”/\\
T
fosx iy End of Report WONG KA MAN
Senior Manager
Form No, ST BSEN 10002-1_2001 T2 dd 12/08/2017 06
HKAS has aceredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed.in il IOKLA Iaboratories
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy-ssths eld




Eh & AR FSFH RN G
CASTCO TESTING CENTRE LIMITED

| CASTCO
Test Report

Jimensiozs and Mass of Cast I-on Drain Pipes, Fitting and Their J(|
|BS 437 : 2008 Annex A2 to AY (Clause 4.3 & 4.4)]

EhGXBR P AR
CASTA2 TESTING CENTRE LIMITED

+ ':2597 8333
F# .: 2597 8399

HeE
RS

HOALAS 032
TEST

Fo g 41338
&S0 B2 H729A%

E-mail: info@citstco.com.hk

3%, On Kui Street, Fanling, ".ong Kong.
29A..Qn Chuen Street, Fanin , Hone iy
\Website: WWW.CasIco.corm:hl

Tist R port
Dimension and Mass of Cast Iro » Dr.‘n ‘ipr s, Fitti1g a 1d Their Joints

Page 2 of 2 pages)

BN 437: 2008 Anaex . Z(CLi = X
Castco LRN : DP02 1BN 437: 2008 Anaex . 2to AL (C'.use 4.3 : 4.4 |

Appendix

Date of issue : 13 Wovember 2020
Page 1A of 2 page(s)

Castco LRN : DP0200910-058 DIM

Details as supplied by customer

Cusiamer : Cheung Hing Foundry (HK) Limited

Address+.299 Pak Sha Tsuen, Kung Um Road, ¥ uen I ng, Hong Kenj
Job title : -~

Sample description : LN225 Socket with Flexible Jofiic
Manufacturer : Cheung Hing Foundry (HK) Limite '
Brand name : CHF - 4

Nominal bore: 225 mm

Nominal Length: --

Nominal Mass: 29.5 kg

P

Type of joint: Flexible joint

i
|

Customer's ref. no. : --

Coniract no. : -~

Laboratory test result

F\\\}:\\\ &5
|

Date sample received : 10 Sept mu.-2.20

Dimensions Check
Specimen no. : DP0200910-058

RS

=,

Date of test : 21 S2ptember 2020

l_“ | | f’; st I BS 1< mniremenc Product requirement fiom code Measured mean value
{Q - e W/" I from fig. = - no.—____
1 "f-‘ ) B | = 238 mm 242 mm
b i J | - 115 mm 117 mm
Lo 7 _— A
e 4 T - y & % 17 mm N 17.82 mm
ks - X 3 227 mm 232 mm
A X1 & - 276 mm 75 mm
tass | 29.5( 4.43) kg 29.5kg 30.0 kg
| T N
e
| o A |
EE——
Remarks : 1. Te. result rew‘=s only to the specimen tested.

2. Testres. ts of th . sample comply with the requirement of BS437 : 2008,
(effect of me. = rement uncertainty has not been taken into account).

" Samples Submitted by : Asia Development (HK) Limited

4. C 4. 'y of Origin : China

Form No_ PIPE DIM437_2008 T1 dd 3 /47/2019

#4130 9% 5 F iy
% 2 B8f 294
Fax: 2597 839

Jo title: -

Date of issue : 09 Nove 1ber 020
Page 1A of 1

Details < <upplied by clien.
C stomer : Cheung “ing Foundry (1.7 T imite<

Addr ss:299 P Sh. Teven, Kung Um Road, Yuen Long, Hong Kong

Samp. descr’ stion : JN225 Soc..** wif . Flexible Joint
Bra 4name: ¢ f -

Manufacture. * Cheung . "ing Foundry (HK) Limited

(NN

th B R RS TR E
CAS',CO TES/'NG CF’(TRE LIMITE

Test Certificate

Signatory : _

mnex A2 A9, Clause 4.3 & 4.°

s g w1 of he previous test. ~ort of Castco/LRN :
il LY -

|
/A
S \‘"\V\M-‘/L

WONG KA MAN

Senior Manager

Hyu. ~static 1. * on Cast Iron Pipe

(. house method b. : on BS 437 : 2008 Clause 1)

ties as listed in the HOK/
riginal copy or the Iz

S directory of accredited laboratories.
s certified true copy is valid,

page Castco Li N: DP0."0910-058 HYD

Customer's ref. no. : --

2otno.: -

Laboratory Test Resuli

Date received : 10 September 2020

Date of st : 21 S¢ ytember 2020

I-;pecimm w0,

D1 1200910-058

Actual in.. mal hydrostatic pressure apply (Ba 35 I I
Sustain period ‘sec) 30
Tesi resuit | Passed

Rerark: 1. Test results relate only to the s, ~cimen tes. 4 (effect of mea urem: 1t uncertainty has not been take:i into account).
| 2. Samples Submitted by : Asia Develc, ment (HK, ' imitea
3. Country of Origin : China
4. This page no. 1A of test report supersedes page ..~ 1 of the = .vious test report of Castco LRN
DP0200910-058 HYD issued on 21 October 2020.

5. Test report for (In-house method Base on BS 437 : 2008 Clause 1 : it ckanged due to typgraph cal error.

Checked by: S Certified by: _| | SL ltaw i \
SIT KWAN

Form No, PIPE HYD In-house_T dd 03/06/2020

TKWAN NING = End of Report

WONG KAMAN

Senior Manager.

06

Fibh o
&0 W R B #8730
£ % # B % 2 # 29A 3 - 29A, On Chuen Street, Falfrify;
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websi

##] % 6 B . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
7% . | B - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
Hong Kong

DI

O
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0B EZU20A%

E-mail: info@castco.com hk

Metallic Materials (Steel - Structural) - Brinell Hardness Test
(BS EN IS0 6506: Part 1: 1999)

Date of issue : 05 Cecember 2020

Eh & RB P S HER NG
CASTCO TESTING CENTRE: LIMITED

33, Or Kui Street, Fanilgg, Horig Kony.
29A, Cn Chuen Street, Faning, Hong Kong.

Tel : 2597 8333

Test Report

Date of issue : 05 Decen:
Page 2A of 2 pages

&4 B #7334
Fax: 2597 8399 FiBH SRR #2948
Wabsits: www.castco.com.h, E-mail: info@ciistco.com.hk

A HmXEB P SH RN G
CASTA2 TESTING CENTRE LIMITED

+': 2597 8333
£ .1 2597 8399

gEes
RS

HOIAAS 032
TSt

3%,/ On Kui Street, Fanlng, 'ong Kong.
23A. On Chuen Street, Fanin:, Hone iy
\Website: WWW.CASICo.Curink

T: st R :port
Metallic Materials (Steel - & ‘rucy 'r7 ) - rinell Ha) dness Test
{BS EN ISO ¢ 306: Part 1* 1999)

]

Hoer 2020
Castco LRN : DP0200910-058 BH

Castco LRN : D

Page 1A of 2 pazes Test resulfs:
Details as supplied by customer: Indentation Indcn!a(_ion gamely In' 2nu tion means Cofideponding
= (2 direct »ns) () hardnes: value Results
Customer : Cheung ~ing Foundry (HIX) Limited Customer’s ref. 1| % {min = (HB,
Address : 299 Pak Sha Tsuer, Kung [ m Road, Yuen Long, Hong Kong Contract no. : - 1 424 42 203 Passed
. 2 4.20 4.27 202 Passed
dobiitia == 3 424 4.50 | 199 Passed

Test piece description : DN225 Socket with Flexible Joint
Acceptance standarc : BS 437 : 2008 "lause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 10 Szptember 2020

Test specimen thickaess : 8.60 mm

ate of test | 26 September 2020

Test temperz ture : 28 °C

Sketch of Test loca ions

A

— :t_?:_'_ A

2 3 |

(

T sting Tec. nique : Brinell hardness

1. Hardness scale : HBW10/3000
2. Force/diameter ratio : 30
3. " oad symbol : Newton
4. H dtime: 128
5. alibration with reference block prior to testing : Accept
6. Surface finish : clean, smooth
Rer ark: 1.7 .. results relate only to the specizien t2sted (effect of ieasureme. * wicertainty has 1..* > :n taken into account).
l 2. 3an sles Submitted by : Asia Development (HK) Lim .ed.
8 T . e ot~ i -

Form No. NDT(ST) BH_MTL_T1 61 06112013 06

HKAS has accredited this laporatory (Rzz. No. HOELAS 032) |
This report shall not be repréduced except in full, without writtd

BH

#ch & X B

FEBHARESHIIR
§ B B E 2 H20AR 30 G

33, On Kui v =et,
“HiUEn Stre -t Fanling, Hong Kong.
ww. ~astco.cu. * hk

Fanling,~Honu Kong. Tet
Ceniaiiinto@castco.com.hk  Webs,

Tesy eport

Metan. Materials - 1 “n.le Test of Metallic Mater als

(BS EN 10002-1 : 2001)
Date of issue : 05 Decembe 2020
Page 1A of 1 page

TR
CAS'.CO TES MG CF*.TRE LIMITED

Fax: 2597 8399 Wi 98

rur 0. Tasleo LK. 1 DPZ20910-058 BH

p!
2897 0u0s ab }nau a: \\< \\'\f\\/‘ﬂ“\/\l

T
WONG KA MAN
3 sior Manager

iginal-copy or the laboatory's certified true copy is valid.

tics as listed in the HOKLAS directory of accredited laboratories.

Castco L N : L 0200910-058 TEN

Customer : Cheung Hing Founa. * (HK) Lic. *~d

Addr s :299 Pak 5. » Tsuen, Kung L. Road, Yuen Lop , Hong Kong
C: atract N Job Title : -

Jrigin { copper tub : -

Grac . & Form of co per tube product : -

No. o "vpe of spe .imen  upplied : . ~0. DN2" 5 Socket with Flexible joint

4+ eeptance so dard ;' 3 437 : 2008 Clausc 4.5 Table 4

Customer’s Ref. No. : -

Supplier : --

Location in v *

Nomi al thi <ness: .43 .m

BH

Laborar. » Test Res. 't
Date Received : «* September ~020

Tensile Test

!! Type Org. X-sect [ Org. G .I ~ld Tensilc Position
I 3pesimen | Grade & Width Thickness Area I agth , € rength ' “trength | Elongation of Remark
| Identity Prepar'n (mm ) (mm) (mm®) _mm "l’” “a) | (MPa ! (%) Fracture
'IDPOZO(I-, - - 837 10.43 87.26 l l 73 - Valid -
058 i
D & . TEN
Remarks ; ——
1. . ~gends : A - Proportional ; B - Non - proportionar , M - Machined ; N - Unmachind ;

+ This measurement is ‘i~valid' which relates to the po.“ion of fra. re only.

. Test vesults reiete only to the specimen test 1.

I Test esults comply with BS 43712008 (. ¢ 5 Table « ~ffect of measurement unc: 1ainty 1as not been taken into account).

4. Sar ples Submitted by : Asia Development (HK, ~ imited.
5. C untry of Origin : China
.. Manufacturer : Cheung Hing Foundry (HK) Ltd.

7. This page no. 1A of test report supersedes page no. 1 of the previc < test report 0£Cac .o LRN : DP0200910-058 TEN

issued on 21 October 2020.
8. Test report for Test piece description is changed due to typographical error.

Checked by :
SIT KWAN NING
Senior Supervisor End of Report
Form No. ST BSEN 10002-1_2001 T2 dd 12/05/2017 6

Approved Sign: tory : =>i\\-f\ vj'“/{\
.

WONG KA MAN
Senior Manager

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory acts

This report shall not be reproduced except in full, without written approval from this laboratory. Only the o

oratorics




B & KRR P OFER A G
CASTCO TESTING CENTRE LIMITED

Test Report

Dimeusiot and Mass of Cast I -on Drain Pip s, Fitting and Their J¢
[BS 437 : 2008 Anrex A2 to AY (Clause 4.3 & 4.4)]
Castco LRN : 2102

Page 2 of 2 page’s)

# %
E-mail: info@ciistco.com.hk

T s SR RS
£*77T77 TESTING CENTRE LIMITED

HE
RS

HOKLAS 032
TEST

#r % @& #7333 37, 0On Kui Street, Fanling, .ong Kong. 1.1 2597 8333
# 892 #729A%  29A,.On Chuen Streat, Fanin , Hon wuiiy F7 .: 2597 8399

\Website: www.Castco.comiv
Tust R sport

Dimension and Mass of Cast Iro \ Dr. in " ipe , Fitti 1g a 1d Their Joints

{BS 437 : 2008 Annex. 2toa (C) ase4.3 /. 4.4

Date of issue : 25 April 2021
Page 1 of 2 page(s)

Castco LRN : 210209-2851-004 DIM

Appendix

Details as supplied by customer

Customer : Cheung Hirg Foundry (HK) Limited

Address: 299 Pak Sha Tsuen, Kusg Um Road, Y zen L ng, Hong Kong
Job title : —

Sample description : LN300 Socket with Flexiul
Manufacturer : Cheung Hing Foundry (HK) Limite
Brand name : CHF -/

Nominal bore: 300 mm

Nominal Length: -

Nominal Mass: 29.5 kg

Type of joint: Flexible joint

Customer's ref. no. : —

Contract no. : -~

Toint

Laboratory test result
Date sample received : 09 Febrv ry '02

Dimensions Check
Specimen no. : 210209-2851-004

Date of test : 18 February 2021

£ Disisiisions I BS . “1uiremel. Product requirement fiom code v K —
; from ti, ‘re = no. KAD300
A | ™= - 225 mm 223 mm
] ___1___ - 105 mm N 108 mm
T - 9.5 mm 10.13 mm
x8 \NZ7|7 Y _ 300 mm 300 mm
X1 N\ oy B 346 mm T T45mm
Mass T 295 va3)kg 295 kg T 3lkg
= l ey S
= l N\
[N o S
[ | —— .

Form No. PIPE DIM437_2008 T1 dd 310712019

(+- house method be

Date of issue : 29 Apri. 2021
Page 1 of 1 page

th & X R
CASCO TES MG CF'(TRE LIMITED ‘

Test Certificate

Hyu. ~static Te. * on Cast Iron Pipe

1. 1< result re_~tes only to the specimen tested.

2. Comp.. 'nce chec . against BS 437 : 2008, Annex A2 to A9, Clause 4.3 ¢ 1.4 was 1. * vossible as this fitti:
could not b. for ad in the standard (effect of measurement uncertainty has no: “=en takes. “ito account).

3 Sample Submitted by : Asia Development (HK) Limited

+ Ce . try of Origin : China

_i‘: : %Z\‘\\,\

WM

WONG KA MAN
| Senior Manager

W2 AR E)

ies as listed i the HOKEAS directory of accredited laboratories.
iginal copy or the labdyitory’s certified true copy is valid.

on BS 437 : 2008 Clause 1)

DI

Castco L1 N: 2102, 2-2851-004 HYD

Details n< supplied by clien.

C: stomer : Cheung "ling Foundry (1.7 I imited

Jo! title: -
Samp. descri don : /N300 Soc..** wit' Flexible Joint

Manufacturc * Cheung ."*ng Foundry (HK) Limited

Bra A name: CF ¢

Addrr s : 299 Po” Shi Tsen, Kung Um Road, Yuen Long, Hong Kong

Customer's ref. no. : -

O tmntpo: -

Laboratory Test Resul

Date received : 09 February 2021

Date of * st: 18 F oruary 2021

‘ Epecimcn 0.

I Sustain periv.d

—l B 210209-2851-004
Actual in.. mal hydrostatic pressure apply (Ba.,ll /] 35 7] H D
S “sec) 30 - @0
Test -esuit | Passed
A —

Form No. PIPE HYD In-bouse_T 4d 03062020 o4

£t b 8% 2

Rer ark: 1. Testresults relate only to the s, ~cimen tes. 4 (effect of inea ireme it uncer:ainty has not been aker into account).
| 2. Sample Submitted by : Asia Develoy. ~ent (HK, ~ imited.
3. Country of Origin : China
)
=
Checked by: Certfiedby: _| 1 N\ LN /4 Ay
SIT KWAN NING End of Report
Senior Supervisor WONG KA MAN

A 42 B33 38 43 4] P L g 1% . 6/F, Techno Centre, 33, On Fui Street, Fanling, Hong Kong.
¥ 342 B 8730383 ¥ P2 1 # + 1/F, Sun Ling Plaza, 30, On Kul'Street, Fanling, Hong Kong
#f 29A %t + 29A, On Chuen Street,
Tel: 2597 8333 Fax: 2597 8399 E-mail:

Senior Manager

Fanling, Hong Konrg,

info@castco.com.hk Wets




CAS3TCO TESTING CENTRE LIMITED

F b M % B 33% | 33, On Kui Street, Faning; Horig~Kong. 7 Tel : 2597 8333
M 8 % 2 57 29A % 29A, Cn Chuen Street, Faniing, Hong Kong. ~ Fax: 2597 8399
E-mail: info@castco.com hk Websitz: www.castco.com.hi
Test Report
Metallic Materials (Steel - Structural) - 3rinell Hardness Test
(BS EN I£O 6506: Part 1: 1799)

Date of issue : 29 April 2021
Page 1 of 2 pages Castco LRN : 21

Details as supplied >y customer:

Customer : Cheung Hing Foundry (HE.) Limited Customer’s ref. n|
Address : 299 Pak Saa Tsuen, Kung «m Road, Yuen Long, Hong Kong Contract no. : --
Job title : -

Test piece descripticn : DN300 Socke: with Flexible Joint
Acceptance standarc : BS 437 : 2008 Clause 4.5 Table 4

Test piece no.: 1

Test results:
Date received : 09 February 2021 Datz of test : (4 March 2021
Test specimen thickness : 10.36 mm Test temperzture : 20 °C

Sketch of Test loca ions

#h &

Form No. NDT(ST) BH_MTL_T1 144 06/} 12018 4

B 8RB B33 33, On Kui Sioet

HKAS has accredited this lcbbratory (Reg. No. HOXLAS 032)

This report shall not be repraduced exceptin full, \vithout writ Metan, Materials - 12 .le Test of Metallic Mater als
(BS EN 10002-1 : 2001)

Date of issue : 29 April 202
Page 1 of 1 page
B I I Details as supplied by cus smer
Customer : Cheung Hing Founu + (HK) Li+ +ted
Cor ract No. : - Job Titie
C 1gin of steel : —

Jrade - form of stec pro .ct:--

Acce, nce stands d : BS 37:2007 Clause 4 Table 4

& B 8 22 H:29A% e ~Or “Hlen Stre ¢ Fanling, Hong Kong.  Fax: 2597 8399

Fanling,~Hong. Keng: Tei 2597 8333 .
- [
€=l info@castco.com.nk  Webs. : ww. ~astco.cu. hk

Addre: . 299 Pan “ha Tsuen, Kung 'm Road, Yuen Long dong Kong

No. . Type of speci sen supplied : 1 no. > 300 Socket with Flexible Joint

T &P o AH R E
CASTCO €*~T72 TESTING CENTRE LIMITED

#br 8- #7333 35, 0n Kui Street, Fanling, '.ong Kong. 1.1 2597 8333

HsE
RS

& tHr) B2 BI29A 2.3A‘ On Chuen Street, Fanin , Hone iy Fr .: 2597 8399 HOAS o3
E-mail: info@ciistco.com.hk \vebsite: www.castco.col =vest
T:itR port
Metal ic Materials (Steel - S ruct 'va ) - 7 rinell Har Iness Test
(BSEN.130 6 06: Pait 1: 999)
Date of issue : 29 April 20zi
Page 2 of 2 pages - Castco LRN : 210209-2851-004 BH
Test results:
Indentation Indeflanonf a.rrfel E I1. 'entati 0 means Corfespgding
o V3 it 28) s hardness value Results
mm) R e PN (HB)
1 434 132 | %2/ 194 Passed
2 435 450 | 436 191 Passed
3 428 | 431 : 430 197 Passed
T
1 -
Y #F 51 D~ -
VAl - i ]

Testu. > Techniy = : Brinell hardness
Hardness scale : HBW10/3000
2. Tnree/diameter ratio : 30
3. L id symbol : Newton
4. '.old time: 128
5. Calibration with reference block prior to testing : *
6. Surface finish : cleair; sSmooth

—R mar' 1 “esty sultsrelate onluto i sisfimon {egied (effari s _meac et ur ce. ninty has not been taken into account).

X B SR E He: |

CAS'.CO TES iM% CFI(TRE LIMITED “6

)

2§ 032
ES

ina. v X \"’\ \/‘}0’4\\

WORG KA MAN

Seaior Manager

Test 2eport

ties as listed in the HOK,
riginal copy or the labgatory's certified true copy is valid

S directory of accredited laboratories

Castco 1 AN : 2,1209-2851-004 TEN

Customer’s Ref. No. : -~

Supplier : -

Location in works : -

Nomina' «nickness : 11.26.. 0

Lu " oratory 1 .st Re: dlt
Date Rec. ‘ved : 09 k" ruary 2021
Tensile Test

Date Tested : 04 N wrch 2221

4. “ample Submitted by : Asia Development (HK) Limited
5. C¢ atry of Origin : China
. Brar 1 name - CHF 4
* Man facturer : Cheufig Hing Foundry (F ) Limitea.

Checked by : A\

SIT KWAN NING
Senior Supervisor
Form No. ST BSEN 10002-1_2001 T2 dd 12/08/2017 o4

| ,
Annroved “gnalory L |\ W0 )‘A..
\

End of Report
WONG KA MAN
Seior Mariger

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activ s
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original cop

s i Lisboratories.
d.

BH

Type Org. X-sect | Org. Gauge|  Yield [ Tensil. Josition
Specimen | Grade 2 Width Thickness Area Length Strength | Strength | L.eugation of Remark
Identity Prepat . (mm ) (mm) (mmz ) (mm ) (MPa) | (n.72) (%) Fracture
Iy
1" Z39200- | ;
| 2851004 - - 8.22 11.26 92.56 - - | 154 - Valid =
[ - J__ £ L -
Re ks :
1. Legen. * A - Preportivial s B - Non - . ~portional ; M - * Lachined ; N - Unmachined ;
+ This measurement is "invaiid' v .ach réla. - to the position of Lacture or *
2. Test re. Mtsrel .e only to the specimen tested.

] 3. Test results comply with BS 437 : 2008 Clause 4.5 Table 4 (2. ~t of meas.. *ment uncertainty ... . been taken into account). T ——
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